



सीएसआईआर - के० ख० एव० ई० आ० सं० परीक्षण प्रकोष्ठ

CSIR - CIMFR TESTING CELL



TEST CERTIFICATE / परीक्षण प्रमाण पत्र ORIGINAL COPY

FORMAT NO.: (CIMFR: DOM: FLP02: F-01:REV-01)  
(Flame & Explosion Laboratory)

ID NO.: 51/16

CODE NO. FLP/201/15-16

**CONCLUSION:** The **Flameproof/Weatherproof (IP-66) Well Glass Lighting Fitting**, in cast aluminium alloy LM-6 construction designated by **Model No.: KKWGLF/01, Cat. No.: KK/WGLF/07/201, Type No.: KK/FWGLF/01**, meets the test requirements for flameproofness as per IS/IEC 60079-1:2007 & general requirements as per IS/IEC 60079-0: 2004. Hence, the above mentioned apparatus may be used in Zone 1 & 2 and Gas Group - IIB atmosphere only.

Reported By

( H. K. MÖNDAL)

Prin. Technical Officer

Dated: 20<sup>th</sup> May, 2016

Flame &amp; Explosion Laboratory

Central Institute of Mining &amp; Fuel Research, (CSIR-INDIA)

Barwa Road, DHANBAD - 826 015,

(JHARKHAND), INDIA

Approved By

(A. K. SINGH)

Head of the Department